Truxima

Rituximab
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L3 FIRST RITUXIMAB BIOSIMILA
APPROVED BY THE EMA AND FDA™

TRUXIMA® offers potential pharmacoeconomic benefits for healthcare systems,

which translate to improved patient access to biologic treatments and combination
therapies and facilitate treatment innovations*

Truxima® has received authorisation
for use in below indications:

79+ Truxima® is approved in more than
ot 79 countries and is available in 59 countries®

0. More than 1,600 Truxima® prescription cases
have been reported™

Package leaflet: Information for the patient
Truxima® 100meg / 500 for solution f
Read this leaflet I i
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